W2 Kyazy [ Ali@H
WE BUILD EXCITEMENT Yy n-qb y-xcnn

® .hw[! t9wChwa! b/
Bor/a

l on for Jeep Granc
2, 1406 33, 1406 33C

o

o

e
%)

** x x* Pl ease compare the parts in the bc
to assure that you have all the part

have been written to help you with tthlei doocumdrdtatac @n
nning the installation of your system.

o ensure this part number fits your specific modewwweBORLpA.e@aam visi't

hank you for purchasing a Borla Performance Exh

rlia Perf oeBadtkEg baCst System PNs 140632, 140633
ep Grand C8&eeqquepp&®Twith a 6.4L V8 engine au

ont
t3e2ms

ec
I

orl a Perfo
f X

I mance Mubif eedeSegmiealandg BiNIse 6 06 €
BOa-B aadk aust 1

0633 & 140633CB only.

@
ST
(C%ﬂ

r n
h S
a Perfor
s and ex
install a

u s a
oithesd iad ¢ att a ome

p ewo \p.r cErecuri o

t
p

E 4
m m
p n e r
t m | d

nd
ed
e

[oleNeR

e x It asgasrty sehgoupi porr
r
I

o =~
c

t
0
h

Jom
oS0

n
n

oo~

m
e
e

(oo
S5 @S5

i n
S f pe
m s he

oo~

r
r
(o]

©T W”

I
c
w

-0 9

n
r
0]

S5 T O
()

r S

|l ease take time to re&@&d and understand the following

- T
o

installing your Borla Performance Exhaust System, mgsotuatiendd ibc
ibility of the purchaser to f ol Itopwouarl |Boirnlsat aR
e

ndustries assumes no responsibilipaegapfearatd an
care, or all previously si& aprdduetsoasdhiers
r Borla Performance Exhaust System yior av evuiralae

y questions regarding our warrantgopombhhnceg, E
se give us a call at the number provided on

Lb{¢![[!¢Lhb Lb{¢w!

WSSLJ DNI YR




® .hw[! t9wChwa! b/
Bor/a

W2 Kyazy [ Ali@H
WE BUILD EXCITEMENT Yy n-qb y-xcnn

Mi ni mum Required Tool Li st

— 3 =
—_

(OO

on
Socket

GRWNE
grFRrwwO
=wun—~=-=0

<3zsow™

330,0,(13
- .

» o< <

~omOD®D
oo

~T MO
o Yo
r—o-ég'r—r

=
n
v

OP SUPPLI ES:
pray Lubrica

O ~

n
Borl a Per-Bolt man€teMaterial s

]
AY
l 4 O 6 3 2 DETAIL A
SCALET: 4
ITEM NO. [QTY.|PART NUMBER DESCRIPTION

1 1 55630 R/H FRONT MUFFLER ASSEMBLY
2 1 55631 L/H FRONT MUFFLER ASSEMBLY
3 1 54819 X-PIPE ASSEMBLY
4 2 68012 INTERMEDIATE PIPE: 2.75 X 20.80"
s 1 54820 R/H REAR MUFFLER ASSEMBLY
3 1 54821 L/H REAR MUFFLER ASSEMBLY
7 4 90116 /S ACCUSEAL CLAMP: $2.75
8 4 51030 SCREW: Cap, Hxhd, M10 x 40mm x 1.5p.
g 4 92010 WASHER:FLAT, M10
10 4 93011 NUT: Hxhd, M10x 1.5p

DETAIL A
SCALET :4

140633

TTEM NO. QY. FART NUMBER
1 55632
54819
4 2 63012
5 5563
55638
B 50116
B 4 91080
4 92010
0 4 72011 NUT: Hxhl, M10 x 1.5p

LbAA¢! !¢thv Lb
WSSLI DN} YR /



® .hw[! t9wChwa! b/
Bor/a

W2 Kyazy [ Ali@H
WE BUILD EXCITEMENT Yy n-qb y-xcnn

TEMNO. | QTY. | PART NUMBER DESCRIPTION
1 1 55630 R/H FRONT MUFFLER ASSEMBLY
2 1 55631 L/H FRONT MUFFLER ASSEMBLY
3 4 91030 SCREW: Cap, Hxhd, M10 x 40mm x 1.5p
4 4 92010 WASHER:FLAT, M10
5 4 93011 NUT: Hxhd, M10 X 1.5p

rla Performance Fr ofeG06Mudf,f 4Ge®63e)si gpbdc ¢ PNr mrft BMwaf|fal
EKEXxhaust 1HAy0s6t3e2ms& 140633 onl y.

—~mT W
O

pule]
o =
—

ease of i nstR/IH aatnFdo oLn pH &kanfde XtRhegme v A seomb ltyh e vehi clle.
er to page 6 of this manual)

ITEM NO. QTY. | PART NUMBER DESCRIPTION
1 1 55632 R/H FRONT MUFFLER ASSEMBLY
2 1 55633 L/H FRONT MUFFLER ASSEMBLY
= 4 91030 SCREW: Cap, Hxhd, M10 x 40mm x 1.5p
4 4 92010 WASHER:FLAT, M10
5 4 93011 NUT: Hxhd, M10 x 1.5p

Lb{¢![[!¢Lhb Lb{¢w!

WSSLJ DNI YR




hw[! t9wChwa! b/

Bor/a T radf

WE BUILD EXCITEMENT y n-gpy-¢ c nn

N
B
T safety precautions,
d y m in the removal of your
Not e: Before removing the original exhaus
received with the bill of materials prov
\sary for the installation of your new Bo
Note: With a used vehicle, we sugg
to all exhaust fasteners and all ow
cate the threads before attempting
Original Exhaust System Removal
l.Lubricate al/l hangers, rubber isolators, bolts and
2.Loosen and remove nut, washer and spring on front

war e -ifrogt alel ati on of your new exhaust system. (See

3.Loosen the harrdevaarr e mwfnf Itelhre alnedf tcarefully remove t
muffler from the hangers. (See F g. 2)

4 Remove (2) 13mm bolts from right side and | eft si
i solator. Keemsharldwmarieonf.or( Sreee Fi g. 3)

5.Using a muffler stand or an additional person to h
position, remove the hangers from the rubber isol a
mai ning exhaust system from the vehicle. (See Fig.

Lb{¢![[!¢Lhb Lb{¢w!

WSSLJ DNI YR




